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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddPR—BPURIOUS |INE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dai -40 dBm
. 1 il 1 R
il L I——— P Ay e 2% et (] S0 ""E’— T Iy = S———_Sw——————— v S Aok
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz | -52.62 dBm -39,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 873.58071 MHz -5 -39,62 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.77 dBém -40,77 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68138 GHz | -58 -40,65 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -51,95 dBm | -38,95 R 1.790 GHz | 3.000 GHz 1.000 MHz | 1.79181 GHz -52.20 dBm -39,20 di
3.000 GHz 9.000.GHz | 1.000 MHz | -45.08 dBm -32.08 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.55770 GHz | 48 dBm -33.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 47 GHz | -50.35 dBm ~37.35 dB 9.000 GHz | 1.000 MHz | 11.19148 GHz -50.34 dBm ~37.34 dB |
13.000 GHz 18.000 GHz 1.000 MHz 1147 GHz -48.37 dBn 13.000 GHz 1.000 MHz 17.89647 GHz -47.97 dBm -34.97 dB
{ i [ i TR o
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LTE Band

66 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

e

Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
400 dBy 40 dBm
i ———— =S¥ ot e S = e e A
-70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit Range Low | RangasUp | RBW | Frequency | Power Abs |
30,000 Mz 1.600 MHz 924.13543 MHz | -52,97 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 93043728 Mz -52,63 dBm
1.000 GHz 1.000 MHz -48.97 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | -52.09 dém
1.000 MHz | -52,95 dBm i 7 1.790 GHz | 3.000 GHz 1.000 M -52.97 dBm |
1.000 MHz ;i | -46.13 dBm -33.13 dB 3.000 GHz 2.000 GHz | 1.000 M | 74 dim
1 1.000 MHz | 7355 GHz -50.43 dBm. -37.43 dB 9.000 GHz | 13.000 GHz 1.000 MHz | 11.19348 GHz -50.16 dém
13.000 GHz 18:000 GHz 1.000 MHz 17.80813 GHz -48,10 dBm -35.10 dB 13.000 GHz 18:000 GHz 1.000 MHz 17.20105 GHz -48,10 dém
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SPORTON LAB.

ea FCC RF Test Report Report No. : FG051926B

LTE Band 66 / 3MHz

trum
Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk PARS Limit (LHPrk ¥
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG B
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBrm
40 da -40 dBm
; ————_————— = ST A S Mk m E pra— T Y !
60 de 60 B
70 B 70 dBrn
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 906:68416 MHz | -52,71 dBm -39,71 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 95467516 MHz -52.65 dBm -39 65 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.69038 GH -53.88 dBm -40,88 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65120 GHz | -53.85 dém -40,85 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.00012 G -52,76 dBm -39,76 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.07762 GHz -52,80 dBm | -30.80 d&
3.000 GHz 2,000 GHz | 1.000 MHz 3.48771 GHz | -46.18 dBm -33.19 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.48771 GHz | -45.80 dBm -32.60 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -50.36 dBm ~37.36 dB 9.000 GHz | 1.000 MHz | 11.18588 GHz -50.33 dBém | ~37.33 d8 |
13.000 GHz 18.000 GHz 1.000 MHz -48.13 dBm -35.123 dB 13.000 GHz 1.000 MHz 17.80438 GHz -48.15 dBm -35.15 dB
{ i « > ( i . T =
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n
Ref Level 0,00 dBm  Offset 5.50 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (Lnnrx
-10 AffE—pEURIOUS LINE ABS Apl -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40 dBm
50 dBm—t 1 gt " el 1| 5 iy 1 ] o e’
[ et et | =
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz | 934.31534 M} -52.60 dBm -39,60 dB 30,000 MHz 1.000 GHz | 991.03128 Mz -52 74 dém |
1.000 GHz | 1,700 GHz | 1.000 MHz 1.65505 GHz -53.46 dBm -40,46 B 1,700 GHz | 1.65995 GHz |
1.790 GHz | 3000 GHz 1.000 MHz | 1 41 GHz ~48,61 dBm -35.61 R 1.790
3.000 GHz | 2,000 GHz | 1.000 MHz 3.55470 GHz | -45.89 dBm -32.89 dB 3.000 GHz |
9.000 GHz | 13.000 GHz 1.000 MHz | -48.68 dBm | ~35.68 dB 9.000 GHz | 1.000 MHz | 12.67479 GHz 76 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 5 -44.53 dBm -31.53 dB 13.000 GHz 1.000 MHz 15.74040 GHz -44.61 dBm
{ i i L i
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SPORTON LAB.

FCC RF Test Report Report No. : FG051926B

LTE Band 66 / 5MHz

Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 déRp_EPURIONS |INE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dai -40 dBm
Rl s ) ~ = || 50 Bt et > s
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz | —52.30 dBm —39,30 dB 30,000 MHz | 1.000 GHz | 1.000 MH BE6. 32434 MHz 3 9,61 dB
1.000 MHz 1 -51,49 dBm -38,43 dB 1.000 GHz | 1.69528
1. . 1.000 MHz | 118 dBm | 16 dB 1.790 GHz | 1.0f z | 2.63248 GHz I
3.000 GHz | 1.000 MHz | -46.82 dBm -33.82 dB 3.000 GHz | 1.000 MHz 5.86893 GHz | -45.88 dBm
9.000 GHz | 1.000 MHz | 12.67979 GHz | -48.60 dBm. | ~35.60 dB 9.000 GHz | 1.000 MHz | 12.70929 GHz -48.73 dém |
13.000 GHz 1.000 MHz 15.74998 GHz -44.63 dBm -31.63 dB 13.000 GHz 1.000 MHz 15.73456 GHz -44.71 dBm
—
‘ i i ' i
lnnl
n
Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS BARS -10 dEAR—FLURIOUS LINE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-40 dBm
2 = |t = - e
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE6.60910 MHz | —52.37 dBm 7 B 30,000 MHz | 1.000 GHz | 1.000 MHz | 974.55022 MHz -52.56 dBm -39,56 6
1,700 GHz | 1.000 MHz -53.19 dBm dB 1.000 GHz | 1,700 GHz -53.46 dBm 40,46 di
1. . _3.000°'GHz 1.000 MHz | =51.91 dBm | d8 1.790 GHz | - ! 25 di
3.000 GHz | 9.000.GHz | 1.000 MHz -47,10 dBm -34.10 dB 3.000 GHz | ©.000 GHz | -34.11 dB
9.000 1 1.000 MHz | -48.81 dBm | ~35.81 dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.69779 GHz -48.81 dém | ~35.81 d8 |
13.000 GHz 1.000 MHz -44.77 dBm -31.77 dB 13.000 GHz 18.000 Gl 1.000 MHz 15.74415 GHz -44.38 dBm -31.38 dB
— —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
] St || ) i 1 sret = T
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 913.95552 MHz | | —33,74 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 9EB3.27586 MHz -52.50 dBm ~33,58 db
1.000 MHz 53,41 dBim -40,41 dB 1.000 GHz | i 53.30 dBm
1.000 MHz | -51,78 dBm | -38,78 R 1.790 GHz | 1.0 z | -52.18 dBm
| | 1.000 MHz -45.56 dBm 3.000 GHz | 1.000 MHz | -45.04 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | -48.78 dBm | 7 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70329 GHz -48.81 dBm | ~35.81 d8 |
13.000 GHz 18.000 GHz 1.000 MHz -44.88 dBm -31.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72081 GHz -44.95 dBm -31.95 dB
— —

‘ i P - i o

LTE Band

66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
400 dBy 40 dBm
50 de el s L] it
- I = g
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up RBW | Frequency ALimit Range Low | Range Up | RBW | Frequency |
30,000 MHz 1.000 ¢ 1.600 MHz 95569365 MHz | -39,60 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 974.55022 Mkz
1.000 GHz | 1,700 GHz | 1.000 MHz 1.69773 GHz | -38,47 dB 1.000 GHz | 1,700 GHz | 1.000 M 1.69913 GHz |
3,000 GHz 1.000 MHz | 2.98590 GHz -30,11 R 1.790 GH 3.000 GHz 1.000 MHz | 2.07300 GHz
| 2,000 GHz | 1.000 MHz 6.85983 GHz 3.000 GHz | 2.000 GHz | 1.000 Mtz 6.85343 GHz | 0
9.000 GHz | 13.000 GHz 1.000 MHz | 1 % | -35.76 dB 9.000 GHz | 13.000 GHz 1.000 MHz | -48.54 dBm | -35.54 dB
13.000 GHz 18:000 GHz 1.000 MHz 1 2 —4.59 dBm -31,58 dB 13.000 GHz 18:000 GHz 1.000 MHz ~44.83 dém -31.63 dB
— —
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SPORTON LAB.

FCC RF Test Report Report No. : FG051926B

LTE Band 66 / 10MHz

Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 ddPR—BPURIOUS |INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
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40 dBi -40 dBm
g - — =0 di’— ramrty - —— '
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz | —52,79 dBm —33,78 dB 30,000 MHz | 1.000 GHz | 1.000 MH 956.61419 MHz
1.000 MHz 1.650222 GHz | -40,48 dB 1.000 GHz | 1.66239
1 1 1.000 MHz | 2.00496 GHz 1.790 GHz | 1.0 z | 2.05908 GHz i 30,01 dB.
3.000 GHz | 1.000 MHz 3.48171 GHz | 3.000 GHz | 1.000 MHz 5.85893 GHz | -46.83 dBm -33.63 dB
9.000 GHz | 1.000 MHz | 12.66679 GHz | 9.000 GHz | 1.000 MHz | 12.71479 GHz -48.56 dBm | ~35.56 dB |
13.000 GHz 1.000 MHz 15.74831 GHz 13.000 GHz 1.000 MHz 15.73200 GHz -44.82 dBm -31.82 dB
—
i TT | T[ )
lnnl
n
Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS BARS -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-40 dBm
e | hi ] " —
o 5 E —
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz | —52.53 dBm —39,53 30,000 MHz | 1.000 GHz | 1.000 MHz | -52.56 dBm -39,56 46
1,700 GHz | 1.000 MHz 1.60712 GHz | -53.13 dBm 1.000 GHz | 1,700 GHz -53.18 dBm -4
1 1 3000 GHz 1.000 MHz | -52,15 dBm b 1.790 GHz | : 3 -52,22 dBm
3.000 GHz | 9.000.GHz | 1.000 MHz -45.55 dBm -32.55 dB 3.000 GHz | ©.000 GHz = 9 diém
9.000 1 1.000 MHz | -48.65 dBm. | ~35.65 dB 9.000 GHz | 13.000 Gl 1.000 MHz | Hi: -48.68 dBm | ~35.68 dB
13.000 GHz 1.000 MHz -44.76 dBm -31.76 dB 13.000 GHz 18.000 Gl 1.000 MHz 15.70540 GHz -44.74 dBm -31.74 dB
— —
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LTE Band 66 / 15MHz

Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk PARS Limit (Lnrnc
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
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60 de 60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz | 998, 786811 MHz | -52,70 dBm | -39,70 dB 30,000 MHz 1.000 GHz | 939.15222 Mkz -52.67 dém | -39,67 db
1.000 GHz | 1,700 GHz | 1.000 MHz 1.69773 GHz -37.03 dB 1,700 GHz | 1.69773 GHz | -50.19 dBm -37,19 dB
1.790 GHz | 3000 GHz 1.000 MHz | 2.06028 GHz 1.790 2.00343 GHz -51,97 dBm | -36.97 d&
3.000 GHz | 2,000 GHz | 1.000 MHz 6.85483 GHz | 3.000 GHz 684993 GHz | 46,92 dim -33.92 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70179 GHz | -48.76 dBm. | ~35.76 dB 9.000 GHz | 1.000 MHz | 12.69079 GHz -48.78 dém | ~35.78 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73040 GHz -44.84 dBm -31.84 dB 13.000 GHz 1.000 MHz 15.73873 GHz -44.54 dBm -31,54 dB
‘ i i ( i 100
n
Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40 dBm
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50 dgm— IRt - 50 JBm— wr
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up RBW | Frequency | Power Abs Range Low | Range Up | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz | 95419040 MHz | -52.35 dBm | 30,000 MHz 1.000 GHz | 92171164 Mz -52,70 dém | -39,70 dB
1.000 GHz | 1,700 GHz | 1.000 MHz 1.64350 GHz dBm 1,700 GHz | 1.62041 GHz | -40,38 dB
1.790 GHz | 3000 GHz 1.000 MHz | 2.05714 GHz 9 dBm 1.790 2.08609 GHz -3 B
3.000 GHz | 2,000 GHz | 1.000 MHz 682943 GHz | g dBm 3.000 GHz 6.85693 GHz | -34.05 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.73841 GHz | dBm | 9.000 GHz | 1.000 MHz | 12.69929 GHz -48.54 dBm | ~35.54 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.69091E GHz dBm 13.000 GHz 1.000 MHz 15.73748 GHz -44.81 dBm -31.81 dB
‘ i - 1l 0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
A T s "y
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-50 d
<70 dBi <70 dBrm
80 der -80 dem
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 970.672186 MHz | dBm —33,77 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 918.60310 MHz -52.44 dBm —33,44 b
1.000 MHz W 3 dém -40,33 dB 1.000 GHz | i 1.66064 GHz | 53.30 dBm -40,30 dB
1.000 MHz | 2 dBm | -38,98 dR 1.790 GHz | 1.0 z | 2.07399 GHz -52,27 dBm | -39,27 d&
| | 1.000 MHz 3.53 2 dBm -33.12 dB 3.000 GHz | 1.000 MHz 3.53171 GHz | = Brm -33.54 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.69179 GH dBm | ~35.62 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -48,51 dBm | ~35.51 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.74206 & dBm -31.86 dB 13.000 GHz 18.000 GHz 1.000 MHz -44.84 dBm -31.84 dB
— —
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Date: 2F 1 s Dare: 2 1
um S
Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
400 dBy 40 dBm
50 der gt = S ||| PSR ] - ] - e dmatd o
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up RBW | Frequency | ALimit Range Low | Range Up | RBW | Frequency ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 923.65067 MHz | —32,83 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | ~39,53 b
1.000 GHz | 1,700 GHz | 1.000 MHz 1.69913 GHz | -38,62 dB 1.000 GHz | 1,700 GHz | 1.000 M -36,66 dB
3.000 GHz 1.000 MHz | 2.08286 GHz 14 dim | -30,14 dR 1.790 GH 3.000 GHz 1.000 MHz | 30,34 dB
| 9.000.GHz | 1.000 MHz 5.88693 GHz | -47.16 dBm -34.16 dB 3.000 GHz | 9.000 GHz | 1.000 MHz -33.99 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.71179 GHz -48.55 dBm. -35.55 dB 9.000 GHz | 13.000 GHz 1.000 MHz | | -35.62 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.74165 GHz -44.95 dBm -31.95 dB 13.000 5Hz 18.000 GHz 1.000 MHz -44.78 dBm -31,76 dB
— —
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SPORTON LAB.

FCC RF Test Report Report No. : FG051926B

LTE Band 66 / 20MHz

Ref Level 0,00 dBm Offset 5.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.50 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 ddPR—BPURIOUS |INE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
) -’ sty |[| i R e mrt
-50 d
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz | —52.56 dBm —34,66 dB 30,000 MHz | 1.000 GHz | 1.000 MH B02.62612 MHz 52,55 dBm ~33,55 db
1.000 MHz 1 -53.40 dBm -40,40 dB 1.000 GHz | 1.668589 -53.33 dém
1 1 1.000 MHz | b 1.790 GHz | 1.0 z | 2.079564
3.000 GHz | 1.000 MHz -34.07 dB 3.000 GHz | 1.000 MHz 6.83743 GHz |
9.000 GHz | 1.000 MHz | 70979 GHz | 6 dBm. ~35.76 dB 9.000 GHz | 1.000 MHz | 12.65379 GHz -48.78 dém |
13.000 GHz 1.000 MHz 15.73123 GHz -44.66 dBm -31.66 dB 13.000 GHz 1.000 MHz 15.71082 GHz -44.81 dBm
—
' TT ™ ! TT
=]
n
Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS BARS -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
] — - =six IR g } = d
50
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | Range Up | RBW | Frequency Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 931.40880 MHz | —52.58 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | §03.50570 MHz 52.50 dBm
1,700 GHz | 1.000 MHz 1.64385 GHz | 1.000 GHz | 1,700 GHz -53.47 dBém
1 1 3000 GHz 1.000 MHz | Bm b 1.790 GHz | : 3 -51,54 dBm | 35,54 dB.
3.000 GHz | 9.000.GHz | 1.000 MHz -45.48 dBm -32.48 dB 3.000 GHz | ©.000 GHz -46.90 dBm -33.50 dB
9.000 1 1.000 MHz | -48.59 dBm | ~35.58 dB 9.000 GHz | 13.000 Gl 1.000 MHz | -48.71 dém | ~35.71.4d8 |
13.000 GHz 1.000 MHz -44.77 dBm -31.77 dB 13.000 GHz 1.000 MHz -44.80 dBm -31.80 dB
— —
{ i i ' i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
104 PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
-40 dBm
P o et e T | | || 50 A I t ———— e S A S
60 dB
<70 dBr
20 der -80 dBm
a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 Mz 1.000 GHz 1.600 MHz 973.58071 MHz | 30,000 MHz | 1.000 GHz | 1.000 MHz | 936.25437 Mhz -52,92 dém
1.000 GHz | 1.000 MHz 1.69948 GHz | 1.000 GHz 1,700 GHz | 1.000 MHz 53.83 dém
1.790 GHz | 3,000 GHz 1.000 MHz | 456 GHE -52,83 dBm 1.790 GHz | 3.000 GHz 1.000 MHz | I 19,75 ¢
3.000 GHz 2,000 GHz | 1.000 MHz 3.42021 GHz | -<2,04 dBm 3.000 GHz 2.000 GHz | 1.000 MHz | dBm -34.42 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.21047 GHz | -50.31 dBm ~37.31 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.20047 GHz -50.46 dBm ~37.46 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.61355 GHz -48.23 dBm -35.23 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.81188 GHz -48.12 dBm -35.12 dB
[ i (| ) i i O]

Date 26 JUN 2020 11.42:44

Date. 26 JUN 2020 11:50:4

7

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
5 L. — PP P
-50 dBr 1 ———— (. e —w e A A
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 94061718 MHz | -53.00 dBm —40,00 dB
1.000 GHz 1.000 MHz 1.69073 GHz | -53.98 dBm -40,98 dB
1.790 GHz | 1.000 MHz | 1.79101 GHz -52,32 dBm -30,32 R
3.000 GHz [ 1.000 MHz 3.55820 GHz | -47.85 dBm -34.85 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.18148 GHz | -50.33 dBm 37.33 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.61355 GHz -48,17 dBm -35.17 dB
]
( i LI v

Date. 26.JUN2020° 11:57:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
[] — A =0 dBm ] -~ A
o B s A —— = i‘ JI—— " SE—— L S———— - WV el
50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 87164168 MHz | 74 dBm -39,74 dB 30,000 MHz | 1.000 GHz | 1.000 MHz a8 732 MHz -52.52 dBm -39,62 d&
1.000 GHz | 1.000 MHz 1.69948 GHz | 52.53 dBm -38,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67079 GHz | 53.73 dém -40,73 dB
1.790 GHz 3,000 GHz 1.000 MHz | -52,90 dBm -39,90 dR 1.790 GHz 3.000 GHz 1.000 MHz | 2.07964 GHz -52,97 dim | -30.97 d&
3.000 GHz 9.000.GHz | 1.000 MHz 5 | -48.07 dBm -35.07 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.48771 G | -47.97 dBm -34.97 dB
9.000 GHz 13.000 GHz 1.000 MHz | 11.18098 GHz | -50.49 dBm ~37.49 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.21587 GHz -50.34 dBm ~37.34 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.61105 GHz -48,16 dBm -35.16 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.81230 GHz -48.20 dBm -36.20 dB
r i (| L i L -

Date. 26 JUN 2020 12:13:28

Date 26 JUN 2020 12:14:48

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
] irgrh
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up RBW | Frequency | ALimit
30,000 MHz 1.600 MHz 946,43428 MHz | ] -39,62 dB
1.000 GHz | 1.000 MHz 1.64385 GHz | -53.50 dBm -40,50 dB
1.000 MHz | 2.98600 GHz -52,15 dBm -39,15 dB
| 1.000 MHz 686443 0
] : | 13.000 GHz 1.000 MHz | 12.64779 GHz | § Bm. |
13.000 GHz 18.000 GHz 1.000 MHz 15.71248 GHz -44.91 dBm -31.91 dB
—
=4

i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 5MHz

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
S5 e A (50 s U ) > e
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz BE6.32434 MHz | 36 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | -52.52 dém -33,52 b
1.000 MHz 30 dBm 1.000 GHz | 53.36 dBm -40,36 dB
1.000 MHz | 07 dRm 1.790 GHz | 1.0 z | -51,99 dBm | -36.99 di
| | 1.000 MHz 88 dBm 3.000 GHz | 1.000 MHz B89 dBm «33
9.000 GHz | 13.000 GHz 1.000 MHz | -48.72 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | -48.66 dBm | ~35.66 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.77 dBm 13.000 GHz 18.000 GHz 1.000 MHz -44.78 dBm -31.78 dB
—
i TT | T[ )
Dave: 28 1 i Dare: 2
Ref Level 0,00 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
Jo— e el e |
o
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 MHz 1.000 MHz 801.17121 MHz | —39,52 0B
1.000 GHz | 1.000 MHz -40,62 dB
1.000 MHz | -39,17 d8
| 1.000 MHz -34.11 dB
] : | 13.000 GHz 1.000 MHz | ~35.63 dB
13.000 GHz 18.000 GHz 1.000 MHz -31.73 dB
—
| TT ]
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ea FCC RF Test Report Report No. : FG051926B

SPORTON LAB.

LTE Band 66 / 10MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dem Offset 5.50 B Mode Auto Swaep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
Limit (heck Limit Fheck
o PURIOUS LINE ABS _10 AgRR—ERURIOUS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBrm
30 dB -30 dBrm
a0 da -40'dBim
s0ds ] - ]| I dE,_ e - e
60 B
-70 dB 70 dBrn
20 der -80 dBm
a0 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 988.12344 MHz | 5 ~39,65 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 909.10785 MHz .58 dBm | -39,56 db
1.000 MHz 1.69738 GHz | -39,34 dB 1.000 GHz | . 1.67184 GHz | 53.45 dBm -40,45 d&
1.000 MHz | -39,07 d8 1.790 GHz | L.06 z | -39.14 d
| | 1.000 MHz -33.92 dB 3.000 GHz | | 1.000 MHz -34.06 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.76 dBm | -35.76 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | -48.68 dBm | -35.68 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.87 dBm -31.87 dB 13.000 GHz 18.000 GHz 1.000 MHz -44.79 dBm -31,7% dB
— —
i = L )i 0
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AfR—BEURIONS JINE ABS
_SPURIOUS_ LINE_ABS
-20 da|
-30 8
40 dei
50 dB : o g
- [ o
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency |
30,000 MHz 1.000 MHz 924.62012 MHz | | 62
1.000 GHz | 1.000 MHz 1.65610 GHz | -£3.51 dBm -40,51 dB
1.000 MHz | 2.07390 GHz -52.16 dBm | -39.16 4B
| 1.000 MHz 6.88093 GHz | -46.96 dBm -33.96 dB
] : | 13.000 GHz 1.000 MHz | 12.65179 GHz | -48.84 dBm | -35.84 4B
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -44.58 dBm -31.58 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.50 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30d8 -30 dBrm
40 dBi 40 dBm
] —a ] —
> Bk Y
-50 d
70 de 70 B
80 der 80 B
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 MHz B64.51024 MHz | .55 dBm —39,55 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 39 dBm |
1.000 MHz 1.69703 GHz | B -36,68 dB 1.000 GHz | i 53.43 dBm
1.000 MHz | 2.00738 GHz Bm -39,21 R 1.790 GHz | 1.0 z | 3 dBm 3 iB
| | 1.000 MHz -47,02 dBm -34.02 dB 3.000 GHz | 1.000 MHz 5.85993 GHz | -47.00 dBm -34.00 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -48.81 dBm | ~35.81 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.66629 GHz -48.74 dBm | ~35.74 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.75 dBm -31.75 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -44.66 dBm -31.66 dB
— —
‘ i i [ )i it

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr e - ——
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 MHz 1.600 MHz 90765367 MHz | -39,65 dB
1.000 GHz | 1.000 MHz -40,38 dB
1.000 MHz | -39,26 dB
| 1.000 MHz -34.12 dB
] : | 13.000 GHz 1.000 MHz | 12.70529 GHz | -48.55 dBm | ~35.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74123 GHz -44.85 dBm -31.85 dB
—
=4
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ea FCC RF Test Report Report No. : FG051926B

SPORTON LAB.

LTE Band 66 / 20MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dem Offset 5.50 B Mode Auto Swaep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
Limit (heck Limit Fheck
104 PURIOUS LINE ABS _10 AgRR—ERURIOUS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBrm
30 dB -30 dBrm
a0 da -40 dBm
A LN A
st - - — =0 dg,_ prraeretd - e
60 B
70 dB 70 dBrn
20 der -80 dBm
-90 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 896,50425 MHz | .80 dBm | ~3%,80 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 962.43128 MHz -52.62 dém | -39,62 db
1.000 MHz dBfmn -38,31 dB 1.000 GHz | . 1.69703 GHz | dem -40,35 d&
1.000 MHz | dRm -39,27 4B 1.790 GHz | 1.0 z | 2.08206 GHz dBm 39,27 dB
| | 1.000 MHz dBm -33.82 dB 3.000 GHz | | 1.000 MHz 6.67543 GHz |
9.000 GHz 13.000 GHz 1.000 MHz | -48.54 dBm | -35.54 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70829 GHz
13.000 GHz 18.000 GHz 1.000 MHz 7 -44.70 dBm -31.70 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz
—
Highest Channel / 64QAM
Ref Level 0,00 dBm  Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AfR—BEURIONS JINE ABS
_SPURIOUS_LINE_ABS
-20 da|
-30 dB
40 dei
50 dar ; pr— 2 —_—
R———
60
-70 dei
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz Hz | 68 dBm —39,65 dB
1.000 GHz | 1.000 MHz -53.40 dBm -40,40 dB
1.000 MHz | -52,08 dBm | -39,08 dB
| 1.000 MHz -46.98 dBm -33.98 dB
] : | 13.000 GHz 1.000 MHz | -48.47 dBm | -35.47 4B
13.000 GHz 18.000 GHz 1.000 MHz -44.80 dBm -31.8% dB
—
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Report No. : FG051926B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0025
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0006
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.9V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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wamanas. FCC RF Test Report

Report No. : FG051926B

LTE Band 5B

26dB Bandwidth

Mode LTE Band 5B : 26dB BW(MHz)
QPSK
BW 3MHz+5MHz 5MHz+3MHz 5MHz+10MHz
Lowest CH 8.25 8.20 14.60
Middle CH 8.07 8.18 14.57
Highest CH 8.52 8.18 14.54
BW 10MHz+5MHz 10MHz+10MHz N/A
Lowest CH 14.60 20.86 -
Middle CH 14.69 20.98 -
Highest CH 14.60 21.02 -
Mode LTE Band 5B : 26dB BW(MHz)
16QAM
BW 3MHz+5MHz 5MHz+3MHz 5MHz+10MHz
Lowest CH 8.25 8.41 14.57
Middle CH 8.17 8.15 14.54
Highest CH 10.18 10.58 14.54
BW 10MHz+5MHz 10MHz+10MHz N/A
Lowest CH 14.69 20.86 -
Middle CH 14.60 20.94 -
Highest CH 14.72 21.02 -
Mode LTE Band 5B : 26dB BW(MHz)
64QAM
BW 3MHz+5MHz 5MHz+3MHz 5MHz+10MHz
Lowest CH 8.71 9.38 14.57
Middle CH 8.20 8.50 14.54
Highest CH 10.15 9.54 14.54
BW 10MHz+5MHz 10MHz+10MHz N/A
Lowest CH 14.75 20.90 -
Middle CH 14.63 20.70 -
Highest CH 14.54 20.90 -
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